SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n26 / 10MHz / DFT-s-OFDM / PI/2 BPSK / Full RB
Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 6.50 d8 Mode Sweep

s Reflevel 30.00dBm  Ofset 6.90 dB Made Sweep set
Count 100/100 Count 100/100
1 Spurious Emissions |1 Spuriousmissions . ik ]
Um Fhss SPURIOLS UINE ABS
Line _SPURJGUS._UN 2 phss Line _SPURIOUS o
b B
10 10 dBm
By vt A P U PEUSRRPE PN BT UV PPN PN A e PN Pyt An e,
o f - 0jdBnr T T
| | | I
| | |
! E
] | ]
1 1
L |
f || 2o ‘
|
hlwwpl T { 11
AN "y
e
£ 60 dBr
A
1 1 | i o S R e
S15.0MHz 3003 pix 1.9 Wi/ G300tz || (G350 FeTTS ST T
2 Result Summa 2 Result Summa,
815,000 Mz 821.000 Mtz 100,000 kitz 822.396 60 MHz ~34.39 dBm -21.39 dB 839,000 Mz 349,000 Witz 100,000 kHz 842191 81 MHz '5.46 dBm 205448
B23.000 Mtz 824.000 MHz 100.000 ki 823.88052 MHz ~24.44 dBm -11.44dB 849.000 MHz 850000 MHz 100.000 kiz 849,02547 MHz -35.66 dBm -22.66 dB
524,000 MiH: 834,000 MHz 100,000 kHz 827.441 56 MHz 5.68 dBm -24.32 dB 240000 i 200,000 it 100000 k1 25091219 MHz 2o7e dom B
Ready (m "

Readly jinaasaniif 5
05:37:50 AM 07/05/2025 09:39:564 AM 07/09/2025

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK / Full RB
Lowest Band Edge

Highest Band Edge

saL RefLevel 30.00dBm  Offset 6.90.dB Mode Sweep seL
Count 100/100 Count 100/100
§ Spurlous Emissions -
Limie € PRSS SPURIOUS_UINE: AB
Line _SPURJGUS_LINE_ABS 02 Phss Line “SPURIOUS_LINE_x85_0q2
P 0
10 10 dBm
T G T o S S LWL RNV RGPS NPV e e .
] i u “\ O‘,‘dl!m ﬁ‘.
1
10 | t
SPURIOUS_LINE_ ABS_002 { | |
20 dBm- - - . b {20 db t
N |
30 30 dB L
ha A,
.
50 60 dBi + L.
R T A LYt
815.0 MHz 3003 prs. 3 MHz/ 834.0 MHz || [ 335.0 MHz 3003 pts 1 MHz/ 850.0 MHz
2 Result Summar 2 Result Summa
815,000 MHz 823.000 MHz 100,000 kHz 822.50849 MHz -31.60 dBm -18.60 dB 839.000 MH 84.000 MH 100.000 kH 840.213 79 MHz 4.86 dBm -25.14.d8
821,000 Mtz 824,000 Miz 100,000 kfiz 82398851 MHz 24555 dBm -11.55 dB 315000 M 356,000 Wi 100000 ki 31911538 MHz 3317 dBm
824,000 MHz 834,000 MHz 100,000 kitz 830.04895 MHz 517 dBm -24.83 dB 850.01499 MHz

850.000 Mz 860.000 MHz 100.000 kHz

-37.26 dBm
oy - 0 e -
05:38:44 AM 07/05/2025 09:40:41 AN 07/09/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

2 Result Summay

05:43:12 AM 07/05/2025

815,000 MHz 823,000 MHz 100,000 kitz 822.996 00 MHz -35.52 dBm -22.52 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.98651 MHz -23.16 dBm -10.16 dB
824.000 MHz 535,000 MHz 100.000 kHz 824.48701 MHz 3.76 dBm -26.24 dB

tivie Spectru
Ref Level 3000 dBm  Offset 6.50 08 Mode Sweep saL RefLevel 30,00 dim  OMset 6,90 dB saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 AvgPwr
Fhss SPLIRIOUS UINE-ABS (
Line _SPURJOUS_LN Phes Line US_LINE_ABS_0g2
20 0
10 10 dBm
. f e T, SIS e T TS ST VMLV PUVSIPYY NS U
| | .
| \ | |
| |
' |
}
f 20 ds T
i ol |
30 e 30 dBnv =
.- o > \
T e oS
£ 60 dBr
Mo A A PRy
§15.0 MHz 3003 ps 24 MHz/ §39.0 Mz || |534.0 Mz 003 pis TS TR

2 Result Summa;

834.000 MHz
#49.000 Mz
850.000 MHz

849.000 MHz
850,000 Mtz
860.000 MHz

100.000 kHz
200:000 kHe
100.000 kHz

834.801 70 MHz
849.21129 MHz
850.084 92 MHz

-36.02 dBm
-41.04 dBm

09:44:00 AN 07/09/2025

FR1

n26 / 15MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 6.90 48 Mode Sweep saL RefLevel 3000 dim  Offset 6,90 dB Mode Sweep seL
Count 100/100 Count 100/100
§ Spurlous Emissions 1A
Limit Phss SPURIOUS_UINE: AB
Line _SPURJGUS_LINE_ABS 02 Phss e “SPURIOUS_LINE_x85_0q2
o 0
10 10 dBm
Y . ot g e s P o e [ TRTAWENL WSS N S SN Y
T | |
|
10 i E
SPURIOUS_LINE_ABS. 002 | |
20 dm 1 20 dis |
Jfr |'r y
30 p— — [ |30 dbw
il o
R B L )
& 60 dBnr
815.0 MHz 3003 pts A MHz/ $39.0 MMz || | 534.0 Miz 3003 pts & MHz/

2 Result Summar

05:42:26 AM  07/08/2025

815.000 MHz 823.000 MHz 100.000 kHz 822.90010 MHz -33.98 dBm -20.98 dB
823.000 MHz 824,000 MHz 200,000 kHz 823.97053 MHz -24.56 dBm -11.56 dB
B24.000 MHz £39.000 MHz. 100.000 kHz 828.757 74 MHz 3.79 dBm -26.21 dB

2 Result Summa;

834.000 MHz
849.000 MHz
850.000 Mz

843.000 MHz
850,000 MHz
860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

834.51698 MHz
849.01049 MHz
850,005 00 MHz.

3.08 dBm
-32.59 dBm
-37.12 dBm

09:44:47 AN 07/08/2025

Ready
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 20MHz / DFT-s-OFDM / P1/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 6.9 d8

Mode Sweep saL RefLevel 30,00 dim  OMset 6,90 dB Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 AvgPwr
Fhss SPLIRIOUS UINE-ABS (
Line _SPURJOUS_LN Phes Line US_LINE_ABS_0g2
20 0
10 10 dBm
o furutae . sl o - . pot OB s Moo st e Py At o ety
b )
| | |
! !
| | :
L L
f ! e
30 " i 30 dBm I
™
) Ao 1,y
v =
£ 60 dBr =
§15.0 MHz 3003 ps 2.8 MHz/ 44,0 Mz || | 539.0 Mia 003 pis ERLT) SOOI

2 Result Summay

B15.000 MHz 823.000 MHz 100.000 kHz 822.32468 MHz -37.17 dBm -24.17 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.99550 MHz -21.79 dBm -14.79 dB
824.000 MHz 844,000 MHz_ 100.000 kHz 826.007 99 MHz 2.64 dBm -21.36 dB

05:46:31 AM  07/05/2025

2 Result Summa;

829.000 MHz 849,000 MHz 100.000 kHz 832.58641 MHz 2.81 dBm -27.19dB

849.000 MHz 850.000 MHz 200,000 kHz 849.042 46 MHz -34.61 dBm -21.61dB

850.000 MHz 860.000 MHz 100.000 kHz 851.88312 MHz -39.47 dBm -26.47 dB
Readly jinaasaniif 7

09:48:25 A 07/09/2025

FR1

n26 / 20MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm Offset 6.5 d8.

Mode Sweep

SGL

Count 100/100

Ref Level 30.00dBm  Offset 6,90 dB

1 Spurious Emissions

Made Sweep

s6L
Count 100/100
1A

Limit C SPURIOUS_UINE: AB
Line _SPURJGUS_LINE_ABS 02 e “SPURIOUS_LINE_x85_0q2
20 20
10 10 dBm
Y : . Ao o - . PURPNIES Ny SERFRPYUNY EPRIFETNN N .
I I |
0 T i '
SPURIOUS_LINE, A5 002 | ‘ |
20 dBm- f 1 B
/ | f
J ) i
30 - 30 dBnv
pilpgip AN : .
.
"y
60 60 dBor
b,
SV S
815.0 MHz. 3003 pes 9 MHz/ 844.0 MHz 829.0 MHz 3003 pts .1 MHz/ B60.0 MHz

2 Result Summar

815.000 MHz 823.000 MHz 100.000 kHz 822.61239 MHz -34.15 dBm -21.15 dB
823.000 MHz 824,000 MHz 200,000 kHz 823.97253 MHz -25.36 dBm -12.36 dB
B24.000 MHz B44.000 MHz. 100.000 kHz 836.597 40 MHz 1.64 dBm -28.36 dB

05:45:44 AN 07/08/2025

2 Result Summa;

829.000 MHz
849.000 MHz
850.000 Mz

843.000 MHz
850,000 MHz
860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

830.42857 MHz
849.162 34 MHz
850,005 00 MHz.

1.92 dBm
-31.73 dBm
-36.62 dBm

09:49:12 AM  07/08/2025

.
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EaaFCC RADIO TEST REPORT

Report No. : FG550916C

Conducted Spurious Emission

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Line _SPUR|OUS_LINE_ABS_0q2

Ref Level 30.00dBm  Offset 5.9 B Mode Auto Sweep

6L

Count 100/100

Ref Level 30.00dBm  Offset 5.90 4B

Line _SPUR[OUS_LINE_ABS_0q2

Mode Auto Sweep

6L

Count 100/1

20 dBo 20 dim
0

0.dBa 0 dio
10 10

SPURIOUS_UINE | ABS_002

SPURIOUS_UINE | ABS_002

-20

05:35:05 MM 07/08/2025

o

9:37:07 MM 07/09/2025

30 -30
40 dbm 40 e ‘
50 50 L
- o R B e St e T i p— S e P T P N
60 60
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 815000 MHz 100.000 kHz 778.52133 MHz -61.77 dBm 30,000 MHz 815.000 MHz 100.000 kHz 788.507 72 MHz -60.90 dBm -47.90 dB
860.000 MHz 1,000 GHz 100000 kHz §72.61435 MHz -63.48 dBm 860000 Mz 1.000 GHz 100.000 kHz £81.64200 MHz -63.44 dBm -50.44 dB
1.000 GHz 3.000 GHz 1.000 MHz 247344 GHz -37.01 dBm 1.000 GHz 3.000 GHz 1.000 MHz 2.503 69 GHz -38.50 dBm -25.50 df
3.000 GHz 7.000 GHz 1.000 MHz 6.99100 GHz -52.15 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.99540 GHz 5213 dBm -39.13dB
7.000 GHz 9.000 GHa 1.000 MHz 8.66867 GHz -54.02 dBm 7.000 GHe 91000 GHz 1.000 Mz 8.67992 GHz -53.95 dBm .95 dB.

Highest Channel

Line _SPUR|OUS_LINE_ABS_0q2
20 dBor

Ref Level 30.00dBm  Offset 5.9 B Mode Auto Sweep

6L

Count 100/100
1

0

0.dBa

10

SPURIOUS_UINE | ABS_002

-20

08:33:10 AN 07/08/2028

EY
40 dBa
50 |
P " S g P
60
30.0 MHz 48005 pts 97.0 MHz/ 9.0GHz
2 Result Summar
30.000 MHz 815.000 MHz 100.000 kHz 798.49411 MHz -61.93 dBm
860,000 MHz 1.000 GHz 100,000 kHz 890.24994 MHz -63.53 dBm
1.000 GHz 3.000 GHz 1.000 MHz 253343 GHz -40.58 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.50065 GHz -52.31 dBm
7.000 GHz 9.000 GHe 1.000 MHz 8.61992 GHz -53.87 dBm
oary R
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seanron 05 FCC RADIO TEST REPORT Report No. : FG550916C
Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel 10M
Within Authorized
Temperature Voltage Deviation (ppm) Frequency Offset (Af) Frequency Result
(°C) (Volt) (Hz) Block(Hz)
50 Normal Voltage 0.0110 -9.2 Yes
40 Normal Voltage 0.0038 -3.2 Yes
30 Normal Voltage 0.0069 -5.8 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0067 5.6 Yes
0 Normal Voltage 0.0055 -4.6 Yes
PASS
-10 Normal Voltage 0.0024 -2 Yes
-20 Normal Voltage 0.0007 -0.6 Yes
-30 Normal Voltage 0.0069 -5.8 Yes
20 Maximum Voltage 0.0096 8 Yes
20 Normal Voltage 0.0000 0 Yes
20 Minimum Voltage 0.0094 7.9 Yes
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 3.63 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.

Page Number 1 A7_n26-19 of 19



saaFCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26_Part90S

<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.00 478 5.74 6.00 PASS
Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.36 PASS
Page NumMASKr  : A8 _n26-1 of 13



seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

QPSK

RefLevel 3000 B Offset 63045 = AnBW 10 MKz
- an

3008 Mess Time 13 ms
DF

RefLevel J0000Bm Offset 69043 = AnBW 101z
- it 3008 Meos Time 13 ms
1
- 1 -
T 5
®
Y
| 1
I i
IE04 ‘I 108 -
‘ |
!
|
| |
| i
| |
G319 oMb Bean Pur + 20,00 d || (GFET8.0MFE
2 Result Summ Samples: 130000 2 Result Surnm
- 22.87 dBm 27.17 dBm 4.30d8 1.8 dB 3.26 4B 4.00 9B 42848
10:21:46 A 07/09/2025

iean Pwr + 20,00 48
Somples: 130000

="_zz_17 dBm 2739 dBm 5.02d8 24048 478 d8

oS ] w BERG

408 dB

498 d8
10:22:05 AM 07/09/2025

16QAM 64QAM

RefLevel 3000 B Offset 63045 = AnBW 10 MKz
- an

3008 Mess Time 13 ms
1 CCDF

Reflevel 3000087 OMser 6905 = ANBW 10 MKz
- 505 Meos Time 13 ms
15a View 155 View
1E
1E
- 1E
i
|
TEQ4 ! 1504
|
|
(CF 818.0 Mz Mean Pur + 20,00 d || (GETR.0MAZ
2 Result Summ, Somples: 130000
- 2133 d8m 27.28 dBm . 594 d8 286db 48646 5.74 9B 55448
10:22:26 WM 07/09/2025

R
i o s
mnmnn : rt
10:22:44 MM 07/09/2025

256QAM

RefLevel 3000 B Offset 63045 = AnBW 10 MKz
- an

3008 Mess Time 13 ms
1 CCDF

1604

(CF819.0 MHz.

Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000
- 18.83 dBm 26.27 dBm 7.48 dB 2.58.d8 52848 63698 71448

10:23:04 AM 07/09/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 5.16 5.21 9.80 9.85
Mod. 16QAM 16QAM
Middle CH 5.23 9.82

Page NumMASKr

: A8 _n26-3 of 13




seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 5,008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

Ref Level 30,00 B Offset 5,008 = REW 100 kHz
3008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep

- an

10:20:59 MM 07/09/2025

Span 40.0 WAz

RN a6 28] | |20 dBon
ok fu Ay ST ' oo JE TR OWRN
10 + t 10 i 3
|
|
! 4
- o - et
ioas 01341 / : - ! ] ¢
f \ ﬁ" Ly
¥
IVERCI ey, it Ao,
e U " Iy
AW e I Iy,
v‘
4 g g a iy |
b m R i | i i oy, |
|CF 819.0 MHz 10001 pts 0 MHz/ |CF 819.0 MHz 10001 pts .0 MH2/

10:20:33 MM 07/09/2025

Span 40.0 WAz

16QAM

Ref Level 30,00 B Offset 5,008 = REW 100 kHz

i 36 SHY 3011 VEW Otz Moo s Sueep
10t 142.9:100 6 3 :
/ |
| 1
T
i)
\‘\J ol
) M"'"l “NMJ.
okt W,
NP W,
¥ w‘\'k
P s
) S TR
|CF 819.0 MHz. 10001 pts 0 MHz/

10:19:15 MM 07/09/2025

Span 40.0 WAz

Page NumMASKr
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK QPSK

Ref Level 30,00 B Offset 5,008 = REW 200 kHz Ref Level 30,00 B Offset 5,008 = REW 200 kHz
3006 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

- an - an

it ags e8] | | 20 dom Bt azres
117,603 dBi 5 530000 M 16516 difn 585500 M
i e St kel hraneihiy
10 i 10 i
| | \
\ 1
10 dBm- f o] ot 10 dBinT H 34 d6 3

//0 Wy ‘u-'\w”\ﬂ ‘ ,/ WWM‘M

" |
W er = ™ 2 iggr\ ey gt = e

|CF 819.0 MHz. 10001 pts 0 MHz/ Span 50.0 MHz | | [CF819.0 MHz 10001 pts .0 MH2/ Span 50.0 MHz
P ——— IP———

s v i Ot e i
i e R e e T

116 54 1 9825 00 MMz
0 ey sl prndons

e

(FaT9.0MHz 0001 pts

0 Mz Span 50.0 Mz

10:18:48 MM 07/09/2025
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seanron cas. FCC RADIO TEST REPORT Report No. : FG550916C

Occupied Bandwidth

Mode FR1 n26 : 99%O0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 4.50 4.49 8.96 8.98
Mod. 16QAM 16QAM
Middle CH 4.51 8.99

Page NumMASKr
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seanron cas. FCC RADIO TEST REPORT

Report No.

: FG550916C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

ultiView trum
Ref Level 30,00 B Offset £.50.08 = REW 100 kHz
SWT 101 ms ® VBW 300kt Mode Auto Sweep

ultiView trum
Ref Level 30,00 dBm  Offset

swT
h

50048 ® REW 100 kHz
1.01 s ® VBW 300tz

Mode Auto Sweep

0
. 819.655.00 M
0 v 0 i
S MR B - I, U !
10 10 4
o - o
{ / AN
N / N
y L o~ M .y

(G 8150 Mz 1001 pts 0 MHz/ Span 10.0 MHz || |cF818.0 MKz 1001 ps 0 MHz/ Span 10.0 MHz
2 Marker Table 2 Marker Table

mi 1 820.119 MHz 18.41 dBm Oce B 4.504 399316 MHz mi 1 819,669 MHz 17.11 dBm Qce Bu 4.495949 768 MHz

n 1 816.7384 MHz 171 dim Oce B Centroid B18.390 5 n 1 816.74186 MHz 1158 dilm Occ B Gentroid B18.989 838418 MHz

n 1 821.0428 MHz 1035 d8m Oce B Freq Offset n 1 821.23781 MHz 1013 déim Ot B Fren Offset 10,161 582 088 kHz

10:21:25 MM 07/09/2025

-

10:20:08 KM 07/09/2025

. ]

16QAM

tiVie trum

Ref Level 30,00 B Offset £.50.08 = REW 100 kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

d Bandwidth
$18.97000 M
0
0 )
0,
A ™ Y

|CF 8180 MHz 1001 pts: 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 818.97 MHz 16.97 dBm Occ Bw 4512105485 MHz
n 1 81672475 MHz 985 dim Occ Bw Centroid B18.980 805 36 MHz
i 1 82123686 MHz .09 dBm Oce B Freq Offset 19194 639 569 kiz

10:19:41 AM 07/09/2025

weasuion.. EENNEENNR

Page NumMASKr
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

tiVie trum

RefLovel 30.00dBm  Offset 5508 = KEW 200 kH:
- are 3008 SWT 1.01ms = VW 1wz Mode Auto Swesp
1 Occupiad Bandwidth

ultiView trum
RefLevel 30,00 B Offset £.50.08 ® REW 200 kHz

- an 3008 SWT 1.01ms ® VBW 1Mtz Mode Auto Sweep

1 Occupiad Bandwidth

(GFE18.0MHz 1001 prs (GFE18.0MHz 1001 ps 0 M2/
2 Marker Table 2 Marker Table

M 1 816.562 MHz 17.59 dBm Occ Bw M1 1 81936 MHz 16.47 dBm Oce Bur

n 1 8193221 MHz 12.28 dim Occ Bw Centroid n 1 819313 5 MHz 1168 dim Qce Bw Gentroid

i 1 8230897 MHz 1264 dim Oce B Freq Offset i 1 823,098 6 MH, 12.00 dBm Oce Buw Fren Offset

10:16:38 MM 07/09/2025

10:17:56 MM 07/09/2025

16QAM

ultiView trum
RefLovel 30.00dBm  Offset 5508 = KEW 200 kH:

- are 3008 SWT 1.01ms = VW 1wz Mode Auto Swesp

1 Occupiad Bandwidth

0
A A w W e
10 ;
o |
[
!
P

(G 8150 Mz 1001 pts
2 Marker Table

mi 1 B18.76 MHz 16.82 dBm Oce B

n 1 814.3052 MHz 1107 dim Oce B Centroid

n 1 8233049 MHz 11.03 d8m Oce B Freq Offset

10:18:23 AM  07/09/2025

Page NumMASKr
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

Emission masks — In-band emissions

FR1 n26 / 5SMHz / DFT-S OFDM / PI/2 BPSK

Lowest MASK / 1RB0

Highest MASK / 1RBmax

v Spect
Ref Level 3000 dBm  Offset 6.50 dB Mode Sweep saL RefLevel 30,00 dBm  Offset 690 dB Mode Sweep seL
Count 100/100 Count 100/100
|
P Che P
20
[a "
I M
0 il 10 I
[l | ]
o T T
[ |l
10 10 dir
! [
| }
[ F
20 y “ 4
40 ) _l' 40 dBnv ’]f
50 dBm t lj\l“‘h g H' I I‘
Lk . el
) ot A ¥
@ NI A et . . . Pl i
pmitons B ) B B s | | oo meegmee £y PR
CF £16.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHz 5005 pts 1.5 MHz/ Span 15.0 MHz

2 Result Summar

2538 MHz
-2.500 MHz
2538 MHz
7.500 MHz

~7.500 MHz
-2.538 MHz
2500 MHz
2,538 MHz

Center 816.50 MHz

100.000 kHz
300.000 Hz
300.000 He
100,000 khiz

TxPower 22.07 dBm
Tx Bandwidth 5.000 MHz

§13.954 23 MHz
813.99116 MHz
819.02803 MHz
820.24821 MHz

-13.25 dBm
-29.14 dBm
-83.35 dBm
-57.50 dBm

REW 50.000 kz

-3532 dl

-51.21d8
-105.42 dB

-79.57 d8

10:03:58 AM  07/08/2025

2 Result Summa;
Sub Black A

Tx Pawer 22.49 dBm REW 50.000 kHz

Tx Bandwidth 5.000 MHz

Center 821.50 MHz

-45.07 dB
-64.31 dB
-11.85 dB

.52 dB

-80.56 dB
-106.80 dB
-54.34 dB
-38.01 dB

-58.07 dBm
-84.31 dBm
-31.85dBm
-15.52 dBm

818.94490 MHz
818.97536 MHz

824.00508 MHz
824.039 55 MHz.

100.000 kHz
300.000 Hz
300,000 Hz
100.000 kHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

7.500 Mz
2538 MHz
2.500 MHz
2538 MHz

Ready

10:06:35 AM  07/09/2025

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 3000 dBm Offset 6.5 d8.

Mode Sweep

SGL

Count 100/100
1

Reflevel 30.00dBm Ofset 6,90 dB Mode Sweep sat
Count 100/100

1 Pt

1 Spectrum Emission Mask

it Chee
20 di
10 0
p VUSR] VAP RS VISR,
0 / |
|
10 10 dby T
| | | \
| I |
1 T T T
[ I\ i l
30 _‘g L £ J._,
“ LN PO - | gt g et he st R .
st a T Ty 20 iy e ot oo A:MM\
|| ;
0
CF 8165 Mz 5005 pts 5 MHz/ Span 15.0 MHz || [CF B21.5 Mz 5005 pts. 5 MHz/ Span 15.0 MHz

2 Result Summar

~7.500 MHz
-2.538 MHz
2500 MHz
2.538 MHz

2538 MHz

500 MHz
2538 MHz
7.500 MHz

Center 816.50 MHz
100.000 kHz

.000 Hz
100000 kHz

TxPower 22.53 dBm
Tx Bandwidth 5.000 MHz

§13.92003 MHz -26.33 dBm
813.98514 MHz -43.98 dBm
819.02201 MHz -39.30 dBm
£19.05509 MHz -20.45 dBm

REW 50.000 kz

-61.82 di
-42.98 dB

TxPawer 22.61 dBm REW 50.000 kHz

Center 821.50 MHz

818.93246 MHz
818.97912 MHz
824.01599 MHz
824.04887 MHz

100.000 kHz
300.000 Hz
300.000 Hz
100.000 kHz

2538 Mz
2500 MHz
2.538 MHz
7.500 MHz

7.500 MHz
2538 MHz
2500 MHz

2538 MHz -21.60 dBm

10:03:20 AM  07/05/2025

Readly

10:05:56 AM  07/09/2025
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e%FCC RADIO TEST REPORT Report No. : FG550916C

SPORTON LAB.

FR1 n26 / 5MHz / DFT-S OFDM / QPSK
Lowest MASK / 1RB0 Highest MASK / 1RBmax

Ref Level 30,00 dBm  Offset 6.90 dB Mede Sweep S5GL Ref Level 30.00d8m  Offset 6,90 dB Mode Sweep SGL
Count 100/100 Count 100/100
1 Spectrum Emission Mask 1 pectrum Emission 1
it Checy Fhss it Chec
) :
20 diew T T T - 20 dbi .
|
10 10 #
i
f
[
W
4 - 15
0 dBr . '\. .
. 17 - e H
i U Ml
A e : E A NN L L A T
L S TS v P | | R A s—— e a o N LY O L e,
CF £16.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHz 5005 pts 5 MHz/ Span 15.0 MHz

2 Result Summa;
Sub Black A Tx Pawer 21.92 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz

2 Result Summar
Center 816.50 MHz TxPower 21.86 dBm REW 50.000 kz
Tx Bandwidth 5.000 MHz

7.500 MHz 2538 MHz 817.956 23 MHz -57.74 dBm -79.66 dB -44.74 dB
2,538 MHz -2.500 MHz 818.98100 MHz -84.72 dBm -106.64 dB -64.72 dB
2.500 MHz 2,538 MHz 824.00809 MHz -29.37 dBm -51.29 dB -9.37 dB
2538 MHz 7.500 MHz 824.048 87 MHz -14.45 dBm -36.37 dB .45 dB

[ =]

-7.500 MHz 2538 MHz 100.000 kHz 813.95734 MHz & m -36.92 dB

-2.538 MHz 500 MHz 300.000 Hz 813.99003 MHz -30.42 dBm -52.28 dB -10.42 dB
2500 MHz 2538 MHz 300.000 Hz 819.02201 MHz -84.43 dBm -106.30 dB -64.43 dB
2538 MHz 7.500 MHz 100.000 khiz 82030413 MHz -58.70 dBm -80.56 dB -45.70 dB

10:04:37 AM  07/05/2025 10:07:14 AN 07/09/2025

Lowest MASK / Full RB Highest MASK / Full RB

Ref Level 3000 dBm  Offset 6.50 dB Mode Sweep saL RefLevel 30,00 dim  OMset 6,90 dB Mode Sween seL
Count 1007100 Count 100/100
0 1 Spectrum Emission Mask 1 Purr
it Che
p<200
20
10 0
T L B e T RUVSY S S g
o f -
10 1 | |
| | I |
i il >
30 rl o, .
b fnrte, .. - N
P e i e T AR g PN T S
R T || 40 ot : P e
500 b
0
CF 8165 MHz 5005 pts 5 Miz/ Span 15.0 MHz | | [cF 8215 MHz 5005 pts H Span 15.0 MHz

2 Result Summar

Center B16.50 MHz TxPawer 21.99 dBm REW 50.000 kHz Center 821.50 MHz Tx Pawer 22.10 dBm REW 50.000 kHz

Tx Bandwidth 5.000 MHz Tx Bandwidth 5.000 MHz

7500 MHz 2538 MHz 100.000 kHz 813.94490 MHz -23.60 dBm 45.60 dB 60 d8 7.500 MHz 2538 Mz 100.000 kHz B18.88272 MHz -2357 dBm -45.67 dB -10.57 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.99116 MHz -39.37 dBm -61.37 dB 37dB 2538 MHz -2.500 MHz 300.000 Hz B18.99417 MHz -41.14 dBm -63.24 dB -21.14 dB
2500 MHz 2538 MHz 300,000 Hz 819.00320 MHz -38.78 dBm -60.77d8 8 2.500 MHz 2538 MHz 300,000 Hz 824.00508 MHz -37.18dBm -59.28 dB .
2538 Wz 7500 Mz 100,000 Kbz 81908305 MHz -23.25 dBm 4525 dB 1025 d8 Jr38 Mie 7200 Mits 100,000 kHz £24.067 52 MHz 317 d8m 333948
[T Gy R
10:05:16 AM 07/08/2025 10:07:52 AM 07/09/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n26 / 10MHz / DFT-s-OFDM / PI/2 BPSK

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 6.90 dB Mode Sweep SGL
Count 100/100

1 Spectrum Emission Mask @ 1Rm AvgPwr

Limit Chec! Phss

P<200
20 dBnr
10 dBrv

A

0 dBr

/ \

I |

30 dBm M/\J )l'u\v
-40 dBm B e
60 dBm
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 22.64 dBm RBW 100000 kkz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.930 88 MHz -29.02 -51.66 dB -16.02 dB
-5.038 MHz 5000 MHz 300,000 Hz 813.991 16 MHz ! -70.07 dB 27.43dB
5.000 MHz 5.038 MHz 300.000 Hz 824.012 98 MHz . -71.20 dB -28.56 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.060 80 MHz -34.50 dBm -57.14 dB -21.50 dB

. 2025-07-09
T

20.15:22 AM__07/00/2025

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full RB

Ref Level 30.00 dBm  Offset 6.90 dB

Mede Sweep

SGL
Count 100/100

1 Spectrum Emission Mask @ 1Rm AvgPwr

Limit Chec PASS

P<200
20 dBrr
10 dBnv

N P Y oM g 1

0dBm o,

/ |
I \

-30 dBmr H"\
o’

(A e g
-40 dBmr et

R 0

-60 dBm

CF 819.0 MHz

2 Result Summary
Sub Block A

5005 pts .0 MHz/

Span 20.0 MHz

Center 819.00 MHz Tx Power 22.10 dBm

Tx Bandwidth 10.000 MHz

-10.000 MHz -5.038 MHz 100.000 kHz 813.885 25 MHz -30.75 dBm -52.85 dB -17.75dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.987 02 MHz -46.68 dBm

RBW 100.000 kHz
None

-68.78 dB -26.68 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.03217 MHz -49.19 dBm -71.29dB -29.19 dB
5.038 MHz 10.000 MHz 100.000 kHz. 824.114 69 MHz -31.70 dBm -53.79 dB -18.70 dB

= 2025-07-09
Rocy DN S 300

10.16-11 AM _07/00/2028
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 5.9 B

Limit

Line
20 dBor

Mode Auto Sweep

6L

Count 100/100

Ref Level 30.00dBm  Offset 5.90 4B

lous_Line_ags_od2

Mode Auto Sweep

6L

Count 100/100

1 AvgPwr

SPURIOUS_UINE | ABS_002

SPURIOUS_UINE | ABS_002

30 -30
40 dbm | [ 40 e ‘
50 | ‘ 50 i ‘
[ g e o [l T saes e
60 60
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 768.51589 MHz -62.19 dBm -49.19 dB 30,000 MHz 809.000 MHz 100.000 kHz 770,982 58 MHz -61.80 dBm
829.000 MHz 1.000 GHz 100.000 kHz 860.56298 MHz -63.22 dBm 5022 d 629.000 Mz 1.000 GHz 100.000 kHz 862.61447 Mz -63.38 dBm
1.000 GHz 3.000 GHz 1.000 MHz 2.44344 GHz -39.35 dBm -2635 dB 1.000 GHz 3.000 GHz 1.000 MHz 245119 GHz 3850 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.50985 GHz -51.95 dBm -38.95 dB 3.000 GHz 7.000 GHz 1.000 MHz 6. 2 -52.29 dBm
7.000 GHz 9.000 GHa 1.000 MHz 8.73541 GHz -53.90 dBm .90 df 7.000 GHe 91000 GHz 1.000 Mz 8.78290 GHz -53.88 dBm
oy R & W Ready
10:12:10 AN 07/09/2025 10:14:30 AN 07/09/2025
Ref Level 30.00dBm  Offset 6.90 dB Mode Auto Sweep 56
Count 100/100

Limit

20 dBor

Line _SPUR|OUS_LINE_ABS_0q2

SPURIOUS_UINE | ABS_002

-20

10:08:50 A 07/08/2025

-30
40 dBm
-50
) e s | i
60
30.0 MHz 48005 pts. 897.0 MHz/ 8.0 GHz.
2 Result Summan
30,000 MHz 809.000 MHz 100.000 kHz 773.492 56 MHz -61.60 dBm -18.60 dB
829.000 MHz 1.000 GHz 100.000 kHz 864.665 96 MHz -63.55 dBm -50.55 dB
1.000 GHz 3,000 GHz 1.000 MHz 245868 GHz -37.01 dBm -24.01 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.50705 GHz -52.25 dBm -39.25d8
7.000 GHz 9.000 GHz 1.000 MHz 8.67917 GHz -54.02 dBm -41.02 dB

Page NumMASKr
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seanron 05 FCC RADIO TEST REPORT Report No. : FG550916C
Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel 10M
Within Authorized
Temperature Voltage Deviation (ppm) Frequency Offset (Af) Frequency Result
(°C) (Volt) (Hz) Block(Hz)
50 Normal Voltage 0.0089 7.3 Yes
40 Normal Voltage 0.0016 1.3 Yes
30 Normal Voltage 0.0061 -5 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0042 3.4 Yes
0 Normal Voltage 0.0104 8.5 Yes
PASS
-10 Normal Voltage 0.0082 6.7 Yes
-20 Normal Voltage 0.0037 -3 Yes
-30 Normal Voltage 0.0042 -3.4 Yes
20 Maximum Voltage 0.0122 10 Yes
20 Normal Voltage 0.0000 0 Yes
20 Minimum Voltage 0.0056 4.6 Yes
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 3.63 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.

Page NumMASKr  : A8 n26-13 of 13



saaFCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 Part90s Straddle Channel

<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.80 4.68 5.62 5.94 PASS
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.40 PASS
Page Number 1 A9_n26-1 of 14




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

Pl/2 BPSK

Ref Level 30,00 dBn ffset

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

- an

3008 Meas Time

690dB = AnBW 20 MHz
65 ms

QPSK

RefLevel 30,00 0B Offset

63008 = AnBW 20 Mz
- 505 Meos Time 65 ms
1
=
IE =
5
- I
%
X 1E =
E:
i 3
IE04 104 :
[ it
\ \
8240 Wz Mean Pwr + 20,00 d8 | | (F3Z0.0 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_E,uw dBm 27.38 dBm —us d8 1,86 4B 3228 380 3B 40848 = 2258 dBm 27.76 dBm 5.19d8 23848 400 db 458 dB 498 d8
woessunn . ENENENR Eoth 41 weasorion.. ENNERNN - TE
10:38:03 A 07/09/2025 10:38:22 A 07/08/2025
Reflovel J000dBm  Offset 69045 = AnBW 20 Mz Reflevel 300000m Offset 630D = AnBW 20 Mz
- an 3000 Meos Time 6.5 ms = it 505 Meos Time 65 ms
1 CCOF 153 View 15 View
e .
= 1E =
1E- e
1E
IE04 b 08 k
b '
i i
| |
8240 Wz Mean Pwr + 20,00 d8 | | (F3Z0.0 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-"_11,5¢ dBm 27.59 dBm —51}5 d8 28848 474 B 562 3B _smn =_z1.u7 dBm 27.56 dBm 6.48 dB 258 d8 488 db 591 d8 6348
[CRRT ] W e [C— | E
10:38:41 A 07/09/2025 10:39:00 &M 07/08/2025
Reflovel J000dBm  Offset 69045 = AnBW 20 Mz
- an 3008 MessTime 65ms
1 CCOF

e

(CF824.0 MHz.

Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000
- 18.96 dBm 26.35 dBm 739 d8 254 d8 5.06 4B 6.40 dB 7,18
10:39:20 MM 07/09/2025

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 5.14 5.10 9.80 9.91 14.53 14.54 19.34 19.36
Mod. 16QAM 16QAM 16QAM 16QAM
Middle CH 5.08 9.90 14.68 19.35
Page Number 1 A9_n26-3 of 14




EaaFCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 5,008 = REW 100 kHz

Ref Level 30,00 B Offset 5,008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep

Span 40.0 WAz || (GF824.0 Mz 0001 pis

=l 0 W i e VA Sz e leo e
20 dBow 00248 | |20 dBow
s R s1aa00 145 di i
10 | ! 10 | I
i | ! i !
| | I
| | f
1 1 ¢
!
il oy, e
| "
J\W n fw
o o W e,
PTTIR WROE T et PRI Lo
|CF 824.0 MHz 10001 pts 0 MHz/

10:35:18 MM 07/09/2025

10:34:52 MM 07/09/2025

16QAM

Ref Level 30,00 B Offset 5,008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

10:33:36 MM 07/09/2025

20 dBow .03 ¢
rh_A_l_A PATLY WY
10 T
‘ {
o dtr | i
» ! 1
10 dBm 4 1 +
Jl \
I b
e Yt
o g
R
A b,
|CF 824.0 MHz 10001 pts 0 MHz/ Span 40.0 MHz

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 5,008 = REW 200 kHz

Ref Level 30,00 B Offset 5,008 = REW 200 kHz

iy 005 SWT 01 ms = VBW 1w Mode Auto sweep iy 06 SWT 101 ms @ VB 1w Mo Autosws
20t . IR— || YT ——.asa0
I»u"""*ww A, 5.805 00 M 4116710 di . - 591000 M
10 - 10 {
| | |
0 dt L 0 dt )
H2 : L 3
10 dBm il 4 10 dBm 4 90 dBim. j 4
! |
| o ™
el u '“WNMM b A
ekt Wi ¥
IVl f "
/f' N V«'\v\’\ f i‘h\u\“
7 v d bl
|CF 824.0 MHz 10001 pts 0 MHz/ Span 50.0 MHz | | (CF 824.0 MHz 10001 pts .0 MH2/ Span 50.0 MHz

10:31:23 MM 07/09/2025

10:31:49 MM 07/09/2025

16QAM

Ref Level 30,00 B Offset 5,008 = REW 200 kHz
3006 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep

- an

{

el
[

(GFa24.0MHz 70001 pis 0 Mz

10:33:07 MM 07/09/2025

Span 50.0 Mz

Page Number
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. :

FG550916C

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

QPSK

QPSK

Ref Level 30,00 B Offset £.00.08 = REW 300 kHz

- an

Ref Level 30,00 B Offset £.00.08 = REW 300 kHz
3006 SWT 101 ms = VBW 1Mz Mode Auto Sweep

- are 3000 SWT 101 ms & VBW 1 iz Mode Auto Swesp
P
2 a8}
! i T 1453800 MMz 14,544 00 MHz]
,.‘»J ot AR . A -»:W'-"M 2 z
10 T 10 1 t
| ' | ‘
0 dere i i 0 dere ! |‘
H2 aBm—— | |
10 dim ! 10 dim + I
J \. - l‘ﬂm_._\‘ .
WMWN"’M v Mm e
’,V.) % //"'
It Loy .j L L v‘\ll
GFazomAE 70001 pis T Span 60.0 WAz || (GF824.0 Mz 0001 pis G e/ Span 60.0 WAz

10:29:26 MM 07/09/2025

10:29:00 MM 07/09/2025

16QAM

Ref Level 30,00 B Offset £.00.08 = REW 300 kHz
3006 SWT 101 ms ® VBW 1Mtz Mode Auto Swep

- an

Mty

il

(GFa24.0MHz 70001 pis 0 Mz

Span 60.0 WAz

10:27:42 MM 07/09/2025

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 5,008 = REW 500 kHz

Ref Level 30,00 B Offset 5,008 = REW 500 kHz

- an 3008 SWT 101 ms @ VBW 2wz Mode Auto Swesp - A 3000 SWT 101 ms ® VBW 2z Mode Auto sweep
2} : — it a5
Mw&wmw\mm\ 18,381 00 MKz 1117555 der P ] 18368 00 MHe
10 - 10 i L
! | | |
\ i
oo ] i oo | .‘
¥ ! ! i
] i o] ;
10 dBn { + 10 B | I
i
‘f‘j ‘”\a.,_, AW {J
\ / b
GEaomAE 70001 ps e Span 70.0 WAz || | GFE2A.0MA: 70001 s L7 Span 70.0 Mz

10:25:31 MM 07/09/2025

10:25:57 MM 07/09/2025

16QAM

Ref Level 30,00 B Offset 5,008 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

(GFa24.0MHz 70001 pis 0 Mz

10:27:15 MM 07/09/2025

Span 70.0 WAz

Page Number

1 A9_n26-7 of 14



seanron cas. FCC RADIO TEST REPORT Report No. : FG550916C

Occupied Bandwidth

Mode FR1 n26 : 99%O0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 4.48 4.49 8.99 8.98 13.46 13.49 17.95 17.93
Mod. 16QAM 16QAM 16QAM 16QAM
Middle CH 4.50 9.00 13.52 17.98

Page Number 1 A9_n26-8 of 14



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset £.50.08 = REW 100 kHz
- an SWT 101 ms = VBW 300Ktz

Mode Auto Sweep

Ref Level 30,00 B Offset £.50.08 = REW 100 kHz

o - are 3008 SWT 1.01ms = VBW 300Ktz Mode Auto Swsep
h 1 Occupied Bandwidth
7 | i72206m
524,660.00 MHE
» v »
o : o :
o, - - o, -
7
a0 M 001 prs O W/ Span 10.0 MHz || [CF 520.0 bz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 825.119 MHz 1853 dBm Occ Bw 4488189828 MHz M 1 824.669 MHz 17.22 dBm Oce B 449307574 MHz
n 1 82173915 MHz 11.85 dim Occ B Centroid 823,383 24057 Mz n 1 82174107 Mz 1183 dim Occ B Gentroid 823,387 605 587 MHz
n 1 826,207 34 Mz 1159 dém O B Freq Oifset 16,759 429 878 kHz n 1 82623014 Mz 10,65 dBm Occ B Freq Oifset 12391 413 208 kHe
" [PR——
10:35:4% A 07/09/2025 10:34:26 MM 97/09/2025

16QAM

Ref Level 30,00 B Offset £.50.08 = REW 100 kHz

SWT 1,01 ms ® VBW 300kt Mode Auto Sweep
h
683 clim|
81395000 MHz
20 s
0
B \
e 7 Y
(F824.0 MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table
M 1 823.95 MHz 1693 dBm Occ Bw 4,501 890 683 MHz
n 1 82172113 MHz 10.19 dm Occ Bw Centroid B23.57207584 MHz
i 1 82623300 MHz 9.75 dm Oce B Freq Offset 27:924 159 736 kHz

10:34:00 AM 07/09/2025

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

QPSK

RefLevel 30.00.dBn  Offeet £.9008 = REW 200 kHz RefLevel 30.00.dBn  Offeet £.9008 = REW 200 kHz
SWT 101 ms = VBW 1 iz Mode Auto Swep SWT 101 ms ® VBW 1 iz Mode Auto Sweep
h h
" wing 18
£24.3500 M
» »
7 — - ¥ A Al
o ' L o ¢ )
| / |
o o - -
TS 001 prs O W/ Span 20.0 WAz || 67 824.0 Wz 001 pts o/ Span 0.0 ke
2 Markes Table 2 Markes Table
mi 1 821.522 MHz 18.02 dBm 8995743616 MHz M1 1 824.36 MHz 16.71 dBm 8.989188425 MHz
n 1 19257 Wiz 12.97 dim Occ B Centroid B23.793 535 225 MHz n 1 B19.306 Mz 12.55 dim Gec B Gentroid B23,500 580 186 MHz
n 1 828261 4 bz 1232 dém O B Freq Offset 206464 775 326 itz n 1 828,265 ) Wbz 1161 dbm Occ 8w Freq Offset 199 419 813 805 kHz
" o R ——
10:39:57 AM 07/09/2025 10:32:15 KM 07/09/2025
RefLevel 30.00.dBn  Offeet £.9008 = REW 200 kHz
3008 SWT 1.01ms & VW iz Mode Auto Sweep
d Bandwidth

823,760 Mz

(F824.0 MHz

1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 823.76 MHz 17.17 dBm Occ Bw 9.002 364 586 MHz

n 1 8192982 MHz 11.70 dm Occ Bw Centroid B23.799.425.825 MHz

i 1 828,300 6 MHz 1077 dém Oce B Freq Offset 200,574 174 787 kHz

weasuion.. EENNENNER 3

10:32:41 MM 07/09/2025

Page Number 1 A9_n26-10 of 14



seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

ultiView trum
Ref Level 30,00 B Offset £.50.08 = REW 300 kHz
SWT 101 ms ® VBW 1wtz

Mode Auto Sweep

ultiView trum
Ref Level 30,00 B Offset £.50.08 = REW 300 kHz
SWT 101 ms ® VBW 1wtz

Mode Auto Sweep

i w
Mi[] 17,16 0Bm

Wil
823 6100 Mz
0 0
- s - ] e
0 ; 0 i |
| f !
J i |
o o -
GaziamE 01 prx a7 Span 30.0 M || G524 0 ke 001 prs o Span 30.0 Mz
2 parcer Toble 2 parcer Toble
1 1 820.284 MHz 18.43 dBm 13.462161471 MHz 1 I 82364 MHz 17.16 dém 13.490162613 MHz
n 1 816.9053 Mtz 1224 dim Occ i Centroid 823,638 004883 Mz n 1 816,835 3 Wiz 1324 dilm Orc B Gentroid 823531 423603 Wiz
n 1 5303691 Wbz 1224 dbm Oce B Freq Offet 361,995 117 245 ke n 1 5303765 Mtz 1263 dien Occ B Freg Offser 368,570 396 734 kir
10:29:52 MM 07/09/2025 10:28:38 AM  07/09/2025
Reflovel 3000m  Offet 5508 ® KEW 3004z
3009 SHT 101ms @ VBW 1Mz Mede Auto Swesp
d Bandwidth
i
0
0
0.
/ !
/
GaziamE 01 prx a7 Span 30.0 Mz
2 parcer Toble
1 1 828076 MHz 15,64 dBm Oce e 13.526962659 MHz
n 1 816.8422 Mz 12:19 dim Occ i Centroid 823,605 658544 Mz
L] 1 830365 1 MHz 11.16 dBm Oce Bw Freq Offset 354.341 455 734 kHz

9 MM 07/09/2025

Measuring;
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

ultiView trum
RefLevel 30,00 B Offset £.50.08 ® REW 500 kHz

SWT 101 ms ® VBW 2wtz Mode Auto Sweep
h

ultiView trum

RefLevel 30,00 B Offset £.50.08 ® REW 500 kHz
SWT 101 ms ® VBW 2wtz

h

Mode Auto Sweep

20 20
P R e T e B a s
0 4 0 f
| f 1
1 / \
o o r

(F824.0 MHz 1001 prs

Span 40.0 MHz

2 Marker Table

(F824.0 MHz

1001 ps

Span 40.0 MHz

2 Marker Table

M 1 827.996 MHz 19.43 dBm 17.957031 78 MHz M 1 822.042 MHz 17.54 dBm 17.937411 228 MHz
n 1 819,495 3 MHz 12.92 dm Occ Bw Centroid B23.473 868 946 MHz n 1 814,505 6 MHz 12.74 dBm Qce Bw Gentroid B23.474323 182 MHz
i 1 832452 8 MHz 1330 d8m Oce B Freq Offset 526,135 054 149 kHz i 1 832,443 MHz 13.20 dBm Oce Buw Fren Offset 525676817739 kHz

10:25:05 MM 07/09/2025

-

0:26:23 MM 07/09/2025

-

16QAM

ultiView trum

RefLevel 30,00 B Offset £.50.08 ® REW 500 kHz
308 SWT 1.01ms ® VBW 2wz

d Bandwidth

Mode Auto Sweep

»
10 K
f |
| \
0. T T
-~ 1 e
gt
(I oo S TS
3 Mavker Tobiz
M 1 827.237 MHz 16.82 dBm Occ Bw 17.987337092 MHz
T i EHFT T253dim Ot et £23.471294953 Mie
i : 32 41 ke 117 dim O breq Dies 26705060617 ke

10:26:49 AM 07/09/2025

Measuring;
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

Emission masks — Out of band emissions

FR1 n26 / 5SMHz / DFT-S OFDM / QPSK / 1RB1

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 6.90 dB Mode Auto Sweep SGL
Count 100/100
1 Spurious Emissions ©1 AvgPur
Limit Chec| PASS
Line _SPUR|OUS_LINE_ABS_0G2 Phss
20 dBm
10 dBrm
0 dBm
10 dBm
| SPURIOUS_LINE |ABS_002
20 dBm
30 dBm
e i s MM Ay
30.0 MHz 48005 pts 397.0 MHz/ 9.0 GHz
2 Result Summary
30,000 MHz 814.000 MHz 100.000 kHz 775.999 89 MHz -61.65 dBm -48.65 dB
849.000 MHz 1.000 GHz 100.000 kHz 870.606 47 MHz -63.30 dBm -50.30 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.46619 GHz -37.60 dBm -24.60 dB
3.000 GHz 7,000 GHz 1000 MHz 6. z 51.96 dBm 38,
7.000 GHz 9.000 GHz 1000 MHz 7.494 56 GHz -53.09 dBm -10.99 dB

»_ 2025-07-09
Rty D 20

10:37:41 aM 07/09/2025
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seanron 05 FCC RADIO TEST REPORT Report No. : FG550916C
Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel 10M
Within Authorized
Temperature Voltage Deviation (ppm) Frequency Offset (Af) Frequency Result
(°C) (Volt) (Hz) Block(Hz)
50 Normal Voltage 0.0045 -3.7 Yes
40 Normal Voltage 0.0049 4 Yes
30 Normal Voltage 0.0074 -6.1 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0104 -8.6 Yes
0 Normal Voltage 0.0005 -0.4 Yes
PASS
-10 Normal Voltage 0.0058 4.8 Yes
-20 Normal Voltage 0.0056 -4.6 Yes
-30 Normal Voltage 0.0042 -3.5 Yes
20 Maximum Voltage 0.0015 1.2 Yes
20 Normal Voltage 0.0000 0 Yes
20 Minimum Voltage 0.0121 10 Yes
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 3.63 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.
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saaFCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n30
<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n30/10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.38 5.28 6.32 6.56 PASS
Mode FR1 n30/10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.68 PASS

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n30 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

RefLevel 3000 B Offset 7,505 = AnBW 10 MKz

Reflevel 300008 Offset 75045 = AnBW 10 MHz
- are 3000 Meos Time 13 ms - 5008 Mess Time 13 ms
OF 1
1E-
< I
1E
IE04 108
t i
I i
|
| [
!
CFEIN Mean Pwr + 20,00 d8 || (G231 G Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
-"_zuaz dBm 26,88 dBm —sﬂs 8 20248 34240 438 3B _s 02 4B ="_zuw dBm 27.02 dBm _5.11 8 24248 42048 528 d8 562 d8
10:02:51 MM 06/20/2025 10:03:31 AM  06/20/2025
Reflevel 3000dBm Ofiset 75045 = ANBW 10 MH: Reflevel 300000 Oftset 75045 = ABW 10 Mz
- are 3000 Meos Time 13 ms - 5005 Mess Time
1 CCOF 153 View 15 View
I
1E
1604 I 1608 }
‘ |
CFEIN Mean Pwr + 20,00 d8 || (G231 G Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
- 20.31 dBm. 26.93 dBm 6.61 dB 2.88 dB 51248 632 4B 6.64 4B = 19.93 dBm 27.01 dBm 7.08 dB 2.56dB 5.24 dB 6.56 dB 7.00 dB
10:03:31 MM 06/20/2025

10:03:51 AM 06/20/2025

256QAM

RefLevel 3000 B Offset 7.

50dB = ANEW 10 MHz

- ant 3000 Mess Time 13 s
5
1604 -
|
2316k Mean Pur + 2000 &8
2 Result Summ Somples: 130000
- 17.96 dBm 2616 dBm 820 dB 30048 54448 65808 7.80 b
s ENENNEE

10:04:12 AM  06/20/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

26dB Bandwidth

Mode FR1 n30 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 5.14 5.22 9.83 9.89
Mod. 16QAM 16QAM
Middle CH 5.23 9.81
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EaaFCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n30 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 75008 = REW 100 kHz
- an

3006 SWT 101 ms = VBW 300kHz  Mode Auto Sweep

Ref Level 30,00 B Offset 75008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep

10:01:43 AM  06/20/2025

‘n:'vjr- 2|
20 dBow 02y 01248 | |20 dBow 1.12 ¢
' R 14000 Wate T 522800
10 T L 10 T t
|
| \' | |
2 b i ‘ 2 b ] k
10dBar l f LS 0087 . !
1 '
/ \ ! \
) i ] |
4
A vﬂ \W i ! i
aud e MY b
T v M N
)
i W M
b Ml mm%"u i
el I (T T T it ) l L YP)
-
|CF2.31 GHz 10001 pts 0 MHz/ Span 40.0 MHz | | [(F2.31 GHz 10001 pts .0 MH2/ Span 40.0 MHz

04:40:57 PM 07/02/2025

16QAM

Ref Level 30,00 B Offset 75008 = REW 100 kHz

04:42:07 PM 07/02/2025

- 5000 SWT 101 ms = VW 300k Mede Auno Swse
20 don oar o
, . s1m200
[ T
10 T T
|
0 dier JI I
1048 ! 4 i
/ ]
{ {
.f |
e N
A Pt
Pl
A
W e
Akl "
|CF 2.31 GHx 10001 pts 0 MHz/ Span 40.0 MHz
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n30 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz

09:49:09 MM 06/20/2025

- an 3009 SWT 101 ms ® VBW 1Mz Mode Auto swesp
23088
20 dom 11728)| | 20 dorm oapy 215 a8}
. i sa3s00 Mz 35000 M
ot g e Apsag, ' o eyt
10 { t 10 t M'w”‘l
| ! [ )
0 dbir : 0 dbir ! !
| ‘
10 dBm ! K 10 dBm 12-10:486 at =
| |
|
Pt M Mf‘v‘m o
7
; v‘(ﬂu M‘w MJ.\'M W
| i
" " o
Sy R
CFEE 70001 ps e Span 50.0 WAz || (GF231 Gl 70001 s T Span 50.0 Mz

04:33:46 PM 07/02/2025

16QAM

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

F1316R: 70001 pis 0 Mz

04:35:45 MM 07/02/2025

Span 50.0 WAz
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seanron cas. FCC RADIO TEST REPORT Report No. : FG550916C

Occupied Bandwidth

Mode FR1 n30 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 4.49 4.49 8.96 8.99
Mod. 16QAM 16QAM
Middle CH 4.50 9.00
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n30 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

ultiView trum
RefLevel 30,00 B Offset 7.5008 = REW 100 kHz

tiVie trum

RefLevel 30,00 B Offset 7.5008 = REW 100 kHz

SUT 11 1 0 VB 0013 o Ao s SUT 01 s & VI 001tz Wk Ao suscp
3
Wi a2
15 sezc0an
» » .
0 0 i
o o
7
~ (o -
CEEL ot oWy T e o sy ST
2 e asie 2 e asie
mi 1 2.308871 GHz 16.59 dBm 4.491 963851 MHz M1 1 2.308462 GHz 16.29 dBm 4490800615 MHz
i i 07 i 0T dn O Centid 2303990013 e i i PP Wolchn O buGentrod 2203978103 Gt
i i i e 13idin O g Oes a1 1327 e i i i B0 O b O 23517024 36k

10:02:10 AM  06/20/2025

-

04:40:00 PM 07/02/2025

-

16QAM

tiVie trum

RefLevel 30,00 B Offset 7.5008 = REW 100 kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

d Bandwidth
0 — — —
o A
\

[FEITT ot pte Gz Span 100 M
2 Markes Toble

] 1 230998 GHz 15.83 0Bm Occ 4505561 624 MHz

m 1 23077185 6z 950 dgm Occ B Centroid 2309971316 GHz

n ' 23122041 GHz 759 dgm Occ B Freq Offset 2868401864 kHe

04:41:37 MM 07/02/2025

Measuring;
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n30 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz
SWT 101 s - VBW

ultiVie m

RefLevel 3000 dBm  Offset 75005 ® REW 200Kz
Witz Mode Auto Sweep - A 3008 SWT 1.01ms = VEW 1Mz Mede Auto sweep
[
»
10 r \ 10 s = - =
o L o
) N J . ‘ -

: oy TP I N
FEE 001 prs O W/ Span 20.0 Wiz || [GF 231 GHe 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table

M 1 2.307562 GHz 16.94 dBm 8961738349 MHz W 1 2.307902 GHz 1557 dBm Oce B 8991505331 MHz

n 1 2305306 3 6z 1153 dim Occ B Centroid 2309 767 815 Gz n 1 2305273 5 6z 1041 dBim Occ B Gentroid 2309769 236 Gz

n 1 23142687 GHz 10,70 dém O B Freq Oifset 212185034 113 kHe n 1 2314265 GHz 10,65 dBm Occ B Freq Oifset 230763918 488 kHe

s ENNNENNN o T [ ]
05:48:42 MM 06/20/2025 04:35:08 M 07/02/2025

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz
swT

101 s VBW 1 Mtz

Mode Auto Sweep

[

n

o 7 - e Mo,

o,

/
T Vo

AP W e
CFET 001 e 0 Mz Span 20.0 MHz
2 Misrker Table

mi 1 2305864 GHz 15.76 dBm [ 9.00677315 MHz

n 1 2305271 86z 1020 dbm Occ B Centroid 2309775 154 Gz

n 1 23142785 GHa 941 dBm Oce B Freq Offset 204846 390 428 ke

04:38:33 M 07/02/2025
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